et e el

S e
i S
o

.-a-an:w_ +
dhe
-
-

333<3:¥m-:ﬂ9:3:@-k
S
St

S
2t
ﬁﬁw-s—.-—fﬁf

e -
-.W:;&%%ﬁ-
2 s iﬁ-

e

S E s sy
.

3&%%’632;-\:& S R R hﬁﬁk}?ﬁﬁﬁﬁyi+ywﬁﬁ}¢?wﬁm+ﬁ

-} = HQ‘?"Q‘K:M‘Q‘-{'PE'PJQ‘ e e : .\'_\‘:'\-'E:\"

e

- ﬁ.‘i‘ﬂ'ﬂ
e e
Ly 3
i

s

S

b

h

o e e
* e

T

b

e
¢M¢M¢A$
e e

A 5?3:,__

-
i
e

e
e e e

e S
ey L o e, i tgﬁq‘?éw?gélw
o E_ i et
e e T
s

S
e e e -

i
e
-

s o
e
=

'W??}}W'ﬂﬁﬁ{ﬂﬁ;'ﬂ- e
e =

o

e e e e e, e
] = i

e e

e -a-'\-a-a-'-a-'\-:-a-'\-a-a-;-a-
i e e

e

]
ey

e
'ﬂf:ﬁ:ﬁ
e

R
Mﬁﬁgm-&ﬁ ?&#wggkﬁgggg

s
e S
e

S ki

e

i
S
=

e b
e T
o

o)
e

e
i

AT :
e A £
ﬁﬁ?ﬁ.ﬁ:ﬁ-{l&.: e

L ,:mgﬁgh? Ereanl
:-&E‘:&ﬁﬁ% 9:% Eﬁ gg ﬁﬁbm.ﬁ;w
@%ﬁg &'fci:-:-ﬁ-. % R
" e e hmi ey
o rn e e e s
;

e e e e
e L, e o e e e e D e
=ae e

g

R o

i e S W

3 E-.:E:’:E % ?3 A'\:-.'\.'\?I.CE.'\.'\?A'\:-A S D

b et e A e R S
S e l\:

. S

R
e
-a-:-'\cg .

-

-
o
el e e

) ix-n-:-.-:-a-:-:-a—n- i

MMER
=

G

2 s e % - T
i IR
s e
e ag

e
R
e e e $j$¢$¢3£3
E ot e a
G

L e

e

o zﬂx-ﬂ-ﬂ-ﬁ'ﬂ'm

-

e e e e e e e e e s s e e
e e

i

- e e =
e e e e E#x#xm-{#-#hﬂ =

- E'ﬂ' e

H H-ﬁ-ﬁ =
:.-:-\:-x e

=
i e e e L e B e e e

e
et o

i
7 e e e
= = S e

BEARIN

S
e e e e e
e

o ;HHF"-‘{%?-H-H e e R
S T e e e e e
e e

e e
ey e

S,
ey

-

e
i
;-ﬂ' ﬁgﬂ-ﬁ#g m?mﬂﬂ ¢§-§ e
_ ﬁ e i o e e e e
o e e e et el e
R e e et e
- ﬂﬁ%ﬁﬁ?ﬁ e S
SE R
e S e e e e e -:-i"é‘-f:.
S e S e e

o }H:—Q—ﬂ-}u%—; .a:q‘? 7

e = e e e e e e e e e el
#ﬁ?ﬁ?gﬁ'ﬁﬂﬁ %xﬁ:&m

Sl o e -M-H-ﬁ-ﬁ-ﬁ-ﬁ-ﬁm

E\E".E':\‘:-:-:'\':\"\{?:f: e
R 'GE

b
e
-\:-.-ﬁ-h-\!-H-\!-E{t-c .-\.ﬁ
e
e e

T

e =

e S e
e e ]
S S e A L

e e e -H-xc-:-:mc-:-’-ﬂ-
2 -ﬂ-x-ﬂ-hi—ﬂ;ﬁx-ﬂ-?%ﬁ%% =

e o
e A A A e A A g A
i o o e ::-_ﬁ:; 21:33
B
S
>
B
ok
e R e TR,

R,

B
R
s
S

L

i

e

o

S At o
R
B e

ey

.
f"'ﬁ

=
R
g

i
fricige
i
e
=
e
s
M
e s
i

=
i

T

T e

-
)
o

o =

e e,

e e
?E % x

i
o om O

e
e

ER e ME
e e

e R

& - =
i ¥ P AR
olnERE e s

=+

5o z ﬁ%iﬁﬁ-&ﬁx

e m s B R A e i e 5

?3£$&3§»3§$¢5?ETT§3§§E% S
! e

e e e -\:-:-'\-c-\:-'\-:-\:-xa'\c o
Simma

SIRLIELEEL

e el el e
e
R
EEE.;.EJE o
S ¢$3$§_¢
s

e
e

S

ek R
5*%?-2 R R ﬁg?%*** SRR :
SR R TR

e
o i

e
e

o : =
e S
(IR

R
s
g .
WE% e e
o E%%joﬁﬁg&hﬁﬁg
SEECEE e
Wﬁ?ﬁ'ﬁ-‘ﬁ&«-}égﬁg
k' “"”‘E“E“?%E%ﬁhxi&
AR
SR

e

; pendia

e e
S g-ﬁﬁﬂ-xfiﬂ'

o il
e e e

_ﬁff?ﬁiiiﬂ”?ﬂgﬁgg -a?wmwswgﬁﬁ T

L ﬁ%mﬁmﬁwﬁ .

e

A
=

T
AR

R e g e e e
Ed ey e e 3?’1‘
R

L

e

-

e et
e
f.@.iﬁmx-@

e

e e

o
7

e D o S D e
o e i Ce, o e

RN e S

=
=

ha—sxmmwv i
-

e

i

wpncalmn Jnl malnCa D S e e

%

e e e =
R

ﬁf-"é“ "EEEHHI&M
et e
i e

=
e

i

.-\.g.n.-a-:-\.-a-cxm-a-o-x-a-m

e

i

et e
e T

i

A
I

e
P i
S - -

+h+h"{£ e
et e e o e el D e el

e B ;
e =l
F’i‘t = ﬂiﬁ.;.-\.-f-:-:w
e -!-% :'4%+§ﬁi§$ﬁm""':éé-mh&ﬁ+x
o

T H L
-
.;.ﬁxﬁx""gﬁg\:-ﬁf % :: e e
% :;EE S A el
= e e D e e e e e Sl e
Cee o T B B R R I
-

e

e
T =,
e
e R R
Sy
ey
e 3
oo =
At A_-\.A.J'\.'\.'\.-.l\.'\.-.l\.-\.-3-\.- 3%% %

ST
e v e S R

3 -a-a-a-:ﬂa-a--c-a-\-:-a-x-a--x«:-xc-:-’-a—a-\-m-xg Qi‘\?‘x-ﬂ-ﬁ-ﬂ-h#:"-ﬂ

P

- -

- -
E-\:-:-:c--'-:c-.-:c-:-:-\:-:-'-\:-:- o Mﬁﬁﬁiﬁiﬂ-‘ﬁ‘
e T e B A S *g*i
e e 2 e e S e el T o e e e e e 3 g:«.
B e s -
Wﬂ{lﬁw}xmﬁq.# 3 L e e e D e 0o e

i SERERERE
-\:-:agﬂﬁxc-x-ﬂ-x.-@x-@x-:-hw o b‘ﬂ:g:?ﬁ_ E.-\:-a-

QR#;:;#K#KWWW - %'\{x 3 _-a e
S s
ﬁﬁ‘{ﬁ.{#hﬂ-xﬁ-ﬁ-ﬁ-'-ﬁ-?ﬁ%ﬂ-ﬂ-‘{i&b
3 e e ey .
3'\.‘3 Ri - e
R
F R

e
Eod
s

g = =

o
o
o
%

-
=

i t-a-:‘:-a-:‘:-a-m-a-x-a-'\-c
$E$.¢ -a-:-c-a-:-c-a-g-:-g-g-'\-:

i

o
i
)
S

W

o
=
-3
o

e
e

L

- ¥
R e R
S e
G
ol b

i
G

e

e
v.\:.'ﬂ'f'ﬂ'i'ﬂ-h e

S
:o-c-'\-a-;-} -ﬁ-ﬂ-\.-\!--\!- .:

Foer

R
K e

i

R
w

e
E

o i Hi
R R
r e
e
e
ey :
'ﬁwtc-q’qmag.gﬁgﬁxﬁgﬁ

T
e
i

e S
e o
g—wsﬁ-ﬂmﬂ-ﬁ%} :’a.-ca.w:m;.ax‘i-‘ﬁ-:-
S R
S s . =
RSl - i

= M¢Mm3mﬁm¢$§£=§§;§§§§§j§

i ﬁﬁ&ﬁ-ﬁi-ﬁ'b?ﬁmﬂhshi e SR

i w-f-ﬁ&ﬁ-.% R i-agi:-sxm#

ot o B -:-\.E%&ﬁﬁhﬁ;‘?hh;ﬁmﬁ%g%ﬁg*biﬁﬁtﬁﬂzﬁ
S e e
&W*@-WWW&%H:&MM&:F SRl
S RS FEE
= e e
e s
g%dﬂﬂﬂﬁﬁl:

e
H&s?égﬁ
-é'i:-ﬁacw S
-
5 ST S
: i R P
£ .

. T R
e e -
ﬁ-?&.ﬁ'ﬁh& e S

33&&2&'&»:@

?Egﬁ%&m-:-%ﬁs
S

=
3-5-\!5{-5-5-:%\:.&
.

e I
e

o e D e e
g'H‘H-H{'H-'
%

e

o e el e e -ﬁ—"{f&ﬁgt

Kgﬂ .
; 3 :
i

i

e
e

e e
e R
e e e e e

R
1 1#!\.#!\.@-}\.#-##.{#'\{#?#"{ Eéigigg

o

i

i
=
G
&

e
ey e e e
o

e e ey

e

e
i

e e e e

o

ey s
i
L
§§3§331g
SmS i T
e el e e e e e T
-:-:«.-a-a-'\-a-a-'\-:-a-:-:-:-x-:-:-'-:-'\-:i $§i“7‘:‘\-‘\7‘:’\-¢m‘\7’
e e e e el D e e e o S
‘Q‘h'ﬂ'H'ﬂ'H‘W‘"‘C‘ﬂ"‘i‘ﬂ':EEx:
R
B e e e e
e o e e e e Mfﬂ'h‘ﬂ'h%'ﬂ'ﬂ"#x;%.

e

£s

e

oo e R

= el B

e e e e e
e

ittt e, e e
e e n i

e e e

=

=
m&i;%ﬁ
o e

£
=

*

Rt
i
e
-a-:-c-a-'\-:-a-'t'

L

i
et

=

5

11

.iH-'.-H;H'Q-

TRl
IR
-a-h-a-e-r\-o—wd:g

f-a-o-\.-:-a-'\c
Aol
S e

;.
.

S
.

S
.

e e e
mom ) e Do e

e e
-a-E-:-m-:-:-:-x-:-x = ;
G e

el e e
BB D

e e s

+

s
R e
-

P

; _ﬂ_:_& s ;g*%?&m-ﬁﬁm:a-ﬁ-m S

e T £
'1:_'-:- : o

S

hf?ﬁ“**?ﬁ?ﬁ-k&h

=
S

=
+ﬁ$3$ﬁ§ﬁrﬂ"‘i¢"{ ; -Eal\:.hﬂl::‘h':l\:-:\"\""

i

2

R

e
e e
a2 2o e D e

ﬁ?&x-ﬂ-
Heeen
5
=

.-a-o-:-:-a-m:-n-x-n-'\c:g

Lot e

o
et -?:Q:tzi:;ﬂ'\. Y
R

- S,

#H-ﬂ-ﬂ-ﬂ-m’q?-ﬂj;:;*
.':E$

T
.-:-a-:-:-m-:-g?_

T

:-"M"\-'z
.
-

=
:
e
e

i

2

-t

e

o e e

xﬁwﬁﬁ%; e
F

e e e
el e e

i -:-hm-a-u-:-x%
e, e e e ]

e

:.-x-\.-a.
e e o
e

e e e e el
= o, e e
e

e
=

-
-
=
*jn e n el D e e e

EE
e

.-:-:-ﬁ-a-:-:-a-:-ﬁ-a-ag?hﬁh

E
i e S e e e R e

bl oo
e e

E¢H+r+hﬂ.\.§-§+%
EE e

L T

e
A T

e e
e

el ] ey
R
e
s i
'H{-ﬁm}%
e
e -y
e

—

S
e .-E
e el -
o s e
e
-

e
e e -
e e L e

R
S-S e
e e e
S e
o
e o

- o
e
- A
FER ok

s

=
-
. T

._ ';_

R 1 5

R e

el ."""'\-'-ﬂ-ﬁ?'h.«.;:fm
S

Shn

et

LS

T
e g e e e e e e e e e e,

S

S —Le
= W.{ﬂx.-:x-#a.
- i
e S SR Tl et e S
R e
e A

e =

R s

e e e o

et = o
i e e e e e A e e o
j>$¢3:-'-:?w+x+w+x+x+<+x-}x-}x+x+.¢+\.ﬂ-x+ -

d+hﬁd¢¢vf+- o v%-\:-:-'-\:-:-'e-vc--'e-:-'w S e R T
-
LR

e e e e e - e
R S e o e el e i el e e e el Dl el

A
o
L) :
5 = -

R

S e
e

frrey

i
T )
e S
e

et

e

e

i

KIT NO.3140FG

s

el P o
e
s

S
e

i
,ﬁigi,i %?}'$i%i?i$f%iui'

.

S '\-'-:-'\-'-:-:5:355:3'
S -T::;Q
T e e

B S D
e e e e e e e e
.ﬁ.i.ﬁ.i:-\.-a-.-\.-a-:--:ﬂ-:-x e e e
-\:-:;c-ic-:«.wx-\:- R m'&h;w\-ﬁ

3 S -

oA
o

St

e B B
o e e e e
e
e e e
e e i R e
a S,

;{MH#

1



AR R L L A L L Y Y Y R R R Y R R Y R N R R R E R R N R N R R R N R R R R R Y R YRR R R R RSN RRRR AR RS RN R R AR R Ll

BEFORE YOU BEGIN
JQSSEMBLY ! @ New type Aero—body with excellent aerodynamic characleristics,

Equipped with Under —cowl to prevent dirl and pebbles entering

Thank you for purchasing the Kyosho's inside,
R,/C"1/10 EP 4WD Off —Road Racer

OPTIMA MID CUSTOM SPECIAL” @ Stylish Aero type wheels adopted bright flourescent vellow for easy

tracking while running,
In order to keep your Optima Mid Custom
Special in top condition to enjoy the
most pleasure from the RC world, vou
should throughly read this instruction
manual and the DpEI’&tiﬂIl instruction of the @ Lquipped with ball bearings in all the main  driving areas,
radio control units to keep the correct way (With 16 pes. -Full Bearing)
of assembling.

® Top quality oil filled shock absorbers,

LA AR R R AR ERRE SRR RS R E NI Y R R RN R R RN R RN NN RN RN R RN RR RN R Y I-I--I-‘I'."-"II.'ll'l-l'.--'lll'll"llll-llllllﬁlllllliillllllll‘llrl
Before You Begin ﬂﬂsemhj____”_‘_.___”_”“__”_”___”___._“__“_____2 INSTALLATION OF UPPER DECK .iivvvrercciiisssnninnanannal]g
Before Assembly =~ srereressresssssssesssinieninen i INSTALLATION OF BELT COVER (R}.(C)"erereie1b
Bagged Parts List (1) AR NSRS B R e s v ) B CHECKING THE BELT COVER TR TR R TRT LR 17
Bagged Parts List (2) R o [ INSTALLATION OF MOTOR CORD:ereersssasivsrerniannienin]]
Lavout Drawing of Plastic Parts on Runners vreans | INSTALLATION OF MOTOR sirrarsassssasiansraninrninaersns]]
INETALELATION @F WINGESTAY, ssmiaiaamanamndg
@ ASSEMBLY OF CHASSIS PORTION 1 Bl 30} ASSEMBLY QF TIRE AND WHERL e seresesasraransarsrasesinn]f
ASSEMBLY OF RODS  sssssessssssssssasssasacssnssnans 7 fil INSTALLATION OF TIRE R T T ER TP YT ETY PETRRTENE 18

JdLSEETIIrI_IELIIIF GF REAH GEJ&LH BDKl'l'lll‘l'lllll"'ll'!'!"!ll*i!lli"llil"E

INSTALLATION OF REAR PLATE:+ssssssrtnarsnieranivnssesn G @ INSTALLATION OF RC UNIT AND LINkKAGE K1 ~FH

INSTALLATION OF SPUR GCEAR sesassens 48ramssrmannasinasrnans S CHECK THE RADIO SYETEI"-EI"'“”””‘“““"""”""“'""'19

INSTALLATION OF REAR SHOCK STAY.eiiveriesverirssinnins § INSTALLATION OF STEERING SERVO AND LINKAGE:10
m A&LSSEI‘H'.IEL&T G}:‘ FRDKJ-]. GEﬂR B{}}{-....----lllllllll-ltl.q-'q-q-t;qpq-'lD ‘E I:‘:S'.i‘iﬁl]_al_-iﬁhrl":[{:lx l:jl"‘ SFEED C-{:}NFJ.‘I{GL .i.'l!'LP'l'.‘IP.'"'"""‘"“"“"""‘""ED
B A R B G RS B seenasmmasnrstasmssssonssasse B g INSTALLATION OF SWITCH AND RECEIVER........ccooons2]

Bl INSTALLATION OF REAR SUSPENSION' ARM ereessrrereres]] INSTALLATION O BATTERY - amimiesmsamiiss]]
E] INSTALLATION OF ‘UPPER CHASSIS PARTS ssresssnsennsns]

g} INSTALLATION OF BATTERY HOLDER.....ccoserscessennnss]] @ CUTTING AND INSTALLATION OF BODY 161 30
[ ASSEMBLY “QF RNUCKLE ARM .. cmssessinmmsssinse 8 CUTTING QF BODY. UNDER COWL AND ‘.‘»-'l}.'i}..“.........zgE
INSTALLATION OF FRONT SUSPENSION ARM:ereeerrerer]2 PAINTING s DAL AR LRV AT Sy
B ASSEMBLY OF FRONT UPPER ROBE:-ciivnivnniivissvavininns]? ] APPLING DECALS N T TIPSRV P TPET PR EERL LTS
@ INSTALLATION OF REAR HUEB ...ccccnssinimssssiinsirsiiinnes]3 INSTALLATION OF UNDER COWL. BODY AND WING:«:.23
[H INSTALLATION OF REAR UPPER RQD* '+ ssssrsseesrsseesae]3

] ASSEMBLY OF SERVO SAVER T PP PP T k! CUIDEFOR SET LP (1) A S w6 m S R 24
[l INSTALLATION OF SERVO SAVER:tuvimiimsimieeeina 4 GUIDE FOR SET UP (2) SR G B e
B INSTALLATION OF TIE ROD  *'te-ttetseessmsessuensrsosressasld KEY NUMBERS FOR PARTS iiisiserencssins FPSTORPRONGS . -
DISASSEMBLY OF SHOCK P P R ST PURCHASABLE PARTS FPRRE YOUR KT oosisinsasmn
0l ASSEMBLY OF SHOCK N W T T [ EXPLODED VIEW R
Hl FILLING THE SHOCK OQIL  «ceeeeses RS RERBR, | —~ EXPLODED VIEW .

ET{ET.&I,T.AT[DE OF SHOCK P PP I PP I

A A R R I e sy M MM M M MMM M MM M MM M MM M M T MMM YT T

NO. 3140 —_—



Tl T T I I, T T T T T T T T YT T Y O YT T T Y T YTy e e e e R R R L R R R R R

BEFORE ASSEMBLY . % Be well aware of the different types of screws,
' : 1 The difference between the TP Screw (short form of self-
' tapping screw) and the ordinary screw is...

TP Screw (JUIMITD  Some of them Drdinary

Coarser Thread ! “-pointed tips. AR Finer Thread

# Read the instruction carefully,

You can assemble the kit more easily Oh
if you have grasped the general idea || cpe

of steps and structure beforehand by {)
reading it through to the end.

* Check the parts in the kit

Check to see if all the parts are
correctry bagged as they are listed

2 The kinds of screws which will be used in the instruction.

Round Head Screw m Bind Screw @W

in the "List of Bagged Parts”, E}inalructic}n . TN
Your through understanding of the assembly will enable you to | Flat Head Screw el ocrew
build the kit without any difficulty, Check the components in the ‘"There are two kinds of thread.

4
k
¥
[
¥
i

kit prior to your startings of the_assembly.

: finer and coarser ones,
A mEEESALAE RS S SN EEEEEEEEEE EE R R e T m

3 Pick up the correct partsand screw.

El'_‘,ﬂmpare the shape and size of small parts) .
.such as screws, nuts, and washers with the| | D

.actual size drawing of each step. | © Check up small
lI::aSL :é a‘r'tsgé 4 Be sure about the location and direction parts: with. the- list.
EEECPALESL  5p parts to install, = ;

.rtf) éDﬂuh[E-‘EhECF{ the location and orientation of
' : parts with the illustration before installiation,
: When necessary, assemble the parts themselves #

Any claims for replacements or refunds for the model in the tentatively before proceeding to the next step.
process of assembly will not be accepted, '

5 Do not tighten the self —tapping screw

¥[earn the marks described in the instruction. . too tight.
) : Do not use excessive force when tightening
— Q) --- Place to put some locktite, . the self—tapping screws, or you may strip

T T R R R ISR AR RS LS T R T NN R R EE R EEREEEE S S T

: the thread in the plastic,

It will prevent the screws and nuts

1get loosen by wvibration whilerunning,: E“’ i5- recominended 1o step Figniening it
___________________________________________________ : : when the thread part on the screw goes
Point where grease should , : into the plastic part and you feel some
applied, W : resistance from the tightening, \ i
B St TR e U . Steps where your B T e P EE L ‘ ol
EIt w111 reduce friction are assure ! particular attention : E’Dver tighten may strip the thread| X i i
I & F . : . - . " o i e .
\SMOOth MOVEmEnt., e - is required. : Gt Sl PG e e e :
i ] i il Ol 1 40 0 1 OO 1 LS 0 0 0 00 00 o O 0 e 0 00 Dot 0 0 11 000 101 DL b DL DR 01U L L b L L b s o B LT 1oL DL 1 0 L 0 10 L ol T o i o+
¥ Things need beside the kit, .
& : (Ni—Cd Battery) NO.2331 7.2V-=1200mA NQ.2310 7.2V—=1200mA
(2 Channel Radio System) o ) o S5CR 5addle Pack Sprint Battery SR
i "Optima Mid Custom Special” is
Two types of radio control set are on i designed to use a rechargeable
the market, the stick tvpe and the : 7.2V Ni—Cd Battery pack. N S i?ﬂﬂ-ﬂm
steering wheel type. i 7,2V Sprint Battery and 7,2V SCR Ty |RreSER G
Choose which ever vou like, . Saddle Pack Battery are ideal for -

the purpose,

Transmitter

(Motor)

2 Servo The Optima Mid Custom Special not come with a motor.
\E‘* : A Le Mans series type motor is recommended for top performance,

e T

NQ, 1986 Le Mans Speed 240T
1526 Le Mans H-—-2408
1925 Le Mans 360G
W1011 SPA 240WS

(Charger for Ni—Cd Battery)
The Kyosho's Ni—Cd battery is of high performance,
If it is charged correctly, it will operate for a considerable period of time,

Receiver * Use one of the Chargers listed below which suits vour need,
(Biicy Fan Bad . INQ, Name Time Rate Features
\Battery for Radio System) : 12326 | 7.2V Power Charger 15 min, | 70% | For Biginners Built—in timer
- * _ : 5 (DC12V)
or Transmitter 1845 | Lambda Quick Charger |20 min. | 100% | Trickle charging
.8 pes. (DC12V) Automatic cut—off at peak of charge
1845 | Multi Charger II 20 min, | 100% | Timer,Ammeter built—in
(DC12V)

(Tools Required) A Hex Key,Grease and SW—cement are included in the kit "

Micron Line Tape

Philips Screw Driver
= i )
Box Driver (for M3,M4,Nut)

3ot D)

Sharp Hobby Knife

T\ ~ =] |

liliilillilliilllll!lluil-lllt-llhltl---l!!l'li-lllttllliliiliilitiiiillil--lll--i---tiril-lil--lrlllIiiili-lillllilllllll

Polvca Paint




LIST OF BAGGED PARTS (1)

The key numbers with % indicated plastic parts on a runner, See page 6 for the |

{Do not throw away a bag header)

the part is contained,

:L‘he syrr_ﬂml in the round brackels after the name of parts in this
instruction means the header number of the bag

in which

® The header is the only thing to rely upon
when looking for a part. Do not discard it
until you finish the assembly.

u el
o vialin-agt & e PErR G il
ALVvwAYS THE HEST

Aller remove

the header cards,

L ]
1548 IHL SATAMIY
S T T 2 i,

gt e s

AIWAYS THE HEST

Keep it in the bag,

§54H IHL SAYMIY

S

e = i
AWAYS THE BEST

Or affix it on the
bag with tape,

Bag No. |Key # Name Qty Step
® | Front Shock Shaft 2
® 2 | Rear Shock Shaft 2
® 3 | Front Shock Case 2
® 4 | Rear Shock Case 2
@ 5 | Front Shock Spring Z
: ® © | Rear Shock Spring 2
® 7 | Spring Holder £
@ 8 | Shock Cap 4 |
@ 9 | Spring Stopper 4
® 10 | Shock End 4
®143 | E Ring (E2.5) L
Blister (A) ® 11 | Front Differential Case 1
® 12 | Rear Differential Case 1
® 13 | Sprocket ‘. ©
® 14 | Differential Ring (Yellow)| 2
® 15 | Bevel Gear (A) i
@ 16 | Bevel Gear (B) 4
@ 17 | Bevel Shaft . 2
@ M2x12 TP Screw 8
18 | Drive Washer 4 |0
19 | Joint 4
20 | Pinion Gear (20) T ]
21 | Main Gear Pinion 1
22 | Main Gear 1 1A
23 | Center Gear 1
24 | Toothed Belt 1
25 | B @ x14 Bearing 4
Blister (B) 26 | 5 ¢ x10 Bearing 10 E |
27 | 4 ¢ xB Bearing 2
110 | Main Chassis 1
| 28 | Front Gear Box (R) 1 @
23 | Front Gear Box (L) ]
30 | Rear Gear Box {R) 1 e
31 | Rear Gear Box (L) ]
32 | Sponge Tape 2
MCS-2 33 | Rubber Cover ]
34 | Steering Rod 1 |0 4 5mm
35 | Double Sided Tape 1
36 | Shock 0il (Green) ]
37 | Strap (8) 3 | [
38 | Silicone Grease }
39 | Screw Locking Compound| 2
MCS-3 40 | Front Wheel 2 |
41 | Rear Wheel 2
42 | Servo Saver Shaft 2 | &
MCS-4 43 | Main Gear 1
44 | Gear Protector Plate (B)| 1 | B
45 | Gear Protector Collar 1 | A

NO. 3140

Bag No, Key # MName Qty Step
46 | Center Gear Shaft 1
47 | Gear Protector Washer 2 | A
48 | King Pin 4 |
MOS-4 49 | 58 ¢ EaIl- (Black) 4
50 | 2¢ x11 Pin 2
51 | Upper Deck Post 2
52 | Rear Wheel Shaft 2 | A
53 | Ball Nut 3 | m
54 | Rear Plate {f?.} 1
g5 | Front Shock Stay 1 )
56 | Rear Shock Stay 1 | B
MCS-5 57 | Rear Upper leate 1 B
58 | Rear Suspension Plate 1
59 | Front Suspension Plate 1 | @
60 | Gear Protector Plate (A)| 1
61 | Motor Plate ]
w62 | Pully Flange (Yellow) 1 | H
*63 | 5¢ Collar (L) (Yellow) 1
w64 | 5 ¢ Collar (S) (Yellow) 2 | Plspare x 1
w65 | Pully (Yellow) 1
%66 | Wing Stay (A) (R) 1
%67 | Wing Stay (A) (L) 1
%68 | Wing Stay (B) 2 | @
w69 | Wing Stay Joint 2
%70 | Wing Washer 4 spare X 2
#71 | Battery Holder 2 1 m
%72 | Servo Spacer 2 | B
w73 | Front Stahilizer End 2
w74 | Servo Stay Spacer 5
MCS-6 %75 | Switch Holder 1 34
Plastic w76 | Rear Suspension Holder 1 | B
Saxes w77 | Upper Deck Mount o L
%78 | Belt Cover Stopper ]
s 79 | Battery Stopper 2
w80 | Stopper Post 4 | M
%81 | Stopper Washer (Thin) 4
* 82 | Stopper Washer (Thick) 4 |
%83 | Front Body Hook 2
%84 | Rear Body Hook (R) 1
w85 | Rear Body Hook (L) 1
*88 | Belt Cover (C) 1
%87 | Dervo Saver (A) 1 10)
%88 | Servo Saver (B) 1
*89 | Servo Saver (C) 1 | B
*80 | Servo Saver (D) 1 | @
W31 | Servo Saver Collar 2
*92 | M3 Plastic Nut o spare X 2
%93 | Servo Stay 4




LIST OF BAGGED PARTS (2)

Bag No. [Key# Name Qty | Step Bag No. Key # Name Qty | Step
% 94 | Shock Collar 4 | m 143 | E Ring (E2.5) 13 | BRED3
% 95 | Antenna Post 1 144 | E Ring (E3) (Black) 3
MCS-8 %154 | Servo Stay Collar 2 145 | E Ring (E4) 5 17|
Plastic 95 | Bumper 1 146 M2x10 Shaft 2 | I
Parts g7 | Front Hub (R) 1 | m 147 | 5¢ Shim g | @
98 | Front Hub (L) 1 148 | Wave Washer 3
99 | Rear Hub (R) 1 ||\ 143 | Hook Pin R B Spare
100 | Rear Hub (L) 1 14| 150 Body Pin 2 g4
101 | Front Sus.Shaft(A)Silver | 2 151 | Allen Wrench (1.5mm) 1 | @
102 | Front Sus.Shaft (A)Black | 2 | [ 152 | Allen Wrench (2mm) ]
103 | M3 Pillow Ball (Silver) 4 m 163 Allen Wrench (2.5mm) 1 BHE
104 | M3 Pillow Ball (Black) 4 |0 Mm M2,6x4 Bind Screw &
MCS-7 105 | 5.8 ¢ Ball (Silver) 4 | M2.6x6 Bind Screw ]
106 | Ball End (L) 12 || M2.6x12 Bind Screw 4
107 | Ball End (8) 3  Bm M3x6 Bind Screw 2
108 | Front Suspension Shaft § 2 B4mm M3x10 Bind Screw <
109 | Rear Suspension Shaft B| 2 | Bl E8mm M3x30 Bind Screw 2
111 | Upper Deck 1 M3x35 Bind Screw ]
112 | Belt Cover (A) 1 | H M3x45 Bind Screw 2
113 | Belt Cover (B) 1 MCS-1 Md4x12 Bind Screw 2
114 | Gear Cover i aﬁg&\:ﬁs, M3x4 Screw 2
115 | One Toutch Tape 4 Washers & M3x6 Flat Head Screw 4
116 | Motor Cord (Red.White) | 1 2 QEhers, M3x12 Flat Head Screw | 2
117 | Front Suspension Arm 2 M2.6x6 TP Bind Screw | 6
118 | Rear Suspension Arm 2 M2.6x12 TP Bind Screw | 4
e 119 | Antenna Pipe 1 | @ M3x6 TP Bind Screw 3
120 | Knuckle Arm (R) 1 M3x10 TP Bind Screw 19
121 | Knuckle Arm (L) 1 M3x18 TP Screw 4
122 | Saver Spring 1 1] M2.6x6 TP Flat Head Screw| 1
123 | Cemical Condencer 1 M3x6 TP Flat Head Screw| §
124 Rear Plate (L) 1 3 M3x10 TP Flat Head Screw | 21
125 | © ¢ xB Metal 2 Small Bag MAax15 TP Flat Head Screw 3
126 | Ni—Cd Strap 2 | ®@ M2.6 Nut 10
127 | 3 ¢ x32 Adjust Rod 4 | M3 Nut 4
128 | 3 ¢ x50 Adjust Rod 2 | M3 Nylon Nut 1
MCS-0 129 | Universal Swing Shaft 2 | M4 Nylon Nut 4
130 | Swing Shaft 2 'M2,3 Washer (Black) 8
#* 131 | Shock Piston 4 M3 Washer 4
132 | Shock Collar (White) 4 M4 Washer 2
133 | Shock Collar (Black) 4 M5 Washer 4
g:; : 134 | Pressure Top “ M3x3 Set Screw ]
135 0O Ring (P3.Red) B Md4x4 Set Screw 4
136 | C Ring 8 | FiSvere x 4
143 E Ring (E2.5) 8 | ) Spare x 4
M3x18 Cap Screw 4 | B
137 | Front Tire 2 | i@
138 Rear Tire 2 | &
139 Wing 1 if;
Box 140 | Body 1
141 | Under Cowl 1 | @
142 | Decal 1
Instruction 1
NO. 3140




LAYOUT DRAWING OF PLASTIC PARTS ON RUNNERS

{When cutting off parts from a runner..) xPay particular attention when detaching

the position,

Cut it off with
4 Wire cutter,

This part is
marred by

~cutting
@ excessively.

The roots till

@/aemains.

This is how it
should be done,

Remove the root
with a hobby knife,

(Be careful not to
cut your finger.)

root of the ™~
runner on.

Wing Stay parts

Pully parts

% Shaded parts are not
used with this car,

77/

Shock Piston

ONIE -

i o -1_.
Wk %
aats, W
'

=

LR
[ 5
LY l"o,.' -.|_-
L

WY

e,
S

A,

M——
R
kN i

o

12
7
12
s
2
7
7
7

@ N

AR AR

N

Bt Riuh L hS
EES Y

B

g
R
P,

R

e

oy T R
ey

L b

o Ry B By

o

CETTY
N
by

l

e

IHI ]:'-"':..I'l ”n L]]] t;l'__iE E'I-ld. =[] p]arle bcaring 15 hd:d

; (2} After installed
to push in then use a shafll,

plane bearing,
Fit nice,

And hit gently with -
screw driver’s head, e

Slanted

* Not too much,

(3} Be sure Lo pul the grease on.

* Check if shafl will turn
smoothly, if not, bearing
in not strait.

NO. 3140




® ASSEMBLY OF CHASSIS PORTION

1 Jou30

“ ASSEMBLY OF RODS : |
Two rods of each size are required.

(1) Screw in the ball end (L)

Assemble with caution so that

the rod faces the right direction ® Ball End (L)

and the 3,8 ¢ ball is the correct LEFT
color, i
5.8 ¢ Ball
O i (Silver)
ik LR TLT LRI
'

Side with the step has reverse
thread, Screw in the ball end
anti—rclockwize,

IMCS—4]

@ 5.8 ¢ Balls (EI&;}_{}E

O®

[MCS—-17]

@ 5.8 ¢ Ball (Silver) .

© O

@Ball End (L) -2

OxX_

® 58 ¢ Ball
(Silver)

RIGHT

4% 58 ¢ Ball (Black)

@Ball End (S} ey
(MCS—9]

3 ¢ x32 Adjust
B Rods | "4

IR TR

I I

3 ¢ x50Adjust 3
13R»t:u:!s &

@ 3 ¢ x50 Adjust Rod

e

LN

(2) Installing location and direction of each rod,

(The side with the step is installed on the left side.)

Front Upper Rod

Installed with step 13 Rear Upper Rod

Tie Red

Installed with step 18

installed with step 15

k|

* Screw in the ball ends, identifying the length with the life size drawing.

{Actual Size)
Front Upper Rod

Gy
(@)

mr (T T i R

. |

Adjustment of Length

Use 5.5 mm wrench.

—
L

a.8mm

Turn Forward,, . Become Long

Turn Backward.. Become Short

Spenmey L Steering Rod (MCS-2]

Have it screwd in half and
adjust the length in step 32,

Side with

the step

Adjustment of Length

Perform with the amount of ball end
screwd in or out,

Screw In. . Become Short
Loosened ... Becomes Long




ASSEMBLY OF REAR GEAR BOX %y Center Gear @ Center Gear Shaf
(Blister A) (MCS—4) :
STAGE 1 M4 Washer '

At each assembly stage, a
drawing shows screws and
other fasteners used in the
actual size, Identify those
required in each siage,

O

M4 Washer

Fix an E Ring using
a pair of pliers.

|
|
|

M4x4 Set Screw's 4 @4 ¢ x8 Bearing (Blister B)

(I

M3x18 TP Screws--2
(s

Mli .H'L-raghers AR EERIEE E

* See page 0 for installing bearing,
O
@ 5 ¢ xB Metal (MCS—8)
g5 ¢ Collar (S)
(Yellow)
(MCS5-6)
_—

-3 %

4 ﬁ @ PU"F
_ Cyanagrylate Flange
Pully Glue (Yellow)
(MCS5—6)

82 ¢ x11 Pin

M5 Washers e d

{Yellow)

@8 ¢ x14 Bearings+4
(MCS—6)

@ Main Gear Pinion
@ Main Gear Shaft  (Blister A)
(MCS—4) Y

@E-‘;ﬁ'}{ll Pin sererania i
e Y/

R ] |
<8

@ 8 ¢ x14 Bearin @Joint .'
I:I ;- (Blister B) = (Blister A)
MB Wash

Set the set @8 ¢ x14 Bearing
screw on the (Blister B)

flat of the

shaft, Mdxcd

@® ] oint
(Blister A)

{Rear Differential)

and smooth the surface, @ 8¢ xld
Bearing M5 Washer

TERFEFEAE ipmEmamE B =

STAGE 4 Never apply
grease on

i Rear Gearbox (R)° 0 fhcce poition
'trrfg.' ; 2
20 0N

=
£
B
et
T
o
u v
o
Y
o,
|5
g
I_n';}
)

{Rear Diff }

\
’ ©
el el Nl il Nl gl Vi et LM IE}

{Assemble View)

in order_from (1) to @ steps, _
put on as illustrated £

below, and fasten with ,__@},‘:‘” @ Toothed Belt
bolts In the position, s e (Blister A)

After assemb]ie_}s the parts
11

¢ STAGE 2

Set Screw Take off any
—CWIT

- - protuberant or burrs, @
{Blister A) e @8 P x14 I
ing
Cut off the burrs wilh a knife @\ M5 Wahser

8 Rear Gear Box

Bearing
(Blister BJ

5)
&) Rear Gear Box
(L) :
(MC5-2) A
Q
I
D)
5 ¢ x10 Bearing (Blister B

* Be carefull about the orientation,

Se
th

Bear

Pully Flange ., STAGE 3
& 1 & Hex Key (2)—
— ®* Tighten a set screw or a

cap bolt with an hex key,

(Yellow)p ek Koy,
~CELTT]
Md4x4 Set Screw
\ @/ {Front Differential)
h Ere— [Blister A]
M5 Washer

t the set screw on
e flat of the shaft.

dx4 Set Screw

@™ Joint

@ joint

-® E Ring (E4}
cMES—1)

80 Rear Gearbox

M3Ix18
TP Kound Head Screw

NO.3140



INSTASLLATION OF REAR PLATE G ® Redr Plat (L) (MCS-8)

gy 2
Kty
iy fﬂrﬂfﬂ# T S T A G E 2
ﬂ'*

|f\”313:: Bind Screw- G :

B

® Rear Upper Plate (R} STAGE 1 " (Cut Rear Cover) .
(MCS—5) Fut the rear p]th mtc:
the gear cover, hold them:
together f1rmly* and trim :

off the part of the cover:
extendmg above the :

The gear cover i ~
used in step 27,

i Gear Cover
({MCS5—8)

T1ghten the M3
ﬁny on nute until it
become flush with
the tip of the
shaft,

) \ True up the 148

exactly and fit the
assembied parts onto
45 closely, then

E] INSTALLATION OF SPUR GEAR

When asscmbling as shown in the draw ing at right and
il vou find too much end playv in the shaft, remove the

R—ring on this side once and put another one 147 or
lwo,

No orientation combine the whole
required, components,
B,Gear Protector
IE‘latE {:H}}
= MCE—4 =
aa @]E-Jain Gear 9 5
Blister A) '
? & é x J|
SO, e B/
| M3 Nylon Nut ... : o) SO0 O\ \
oy §o @ Collar (L) s () €Gear Protector
@ " {E‘IEHGW} =) m Plate (A)
S — oy ' o _ e
ey CcrHar (D) ~Ls {MES=6) S gl N eSS
{‘I’El low) o g w .

— & _
.':'1.; ) o
Be careful about the b
orientation larger ol /

hole should face

@5 ¢ Shims  eeee. inside, @ Gear Protector : T
If there is too Washer (MCS5—-4) @ Wave Washer (MCS—1) |
Euutcg iﬁﬁﬁ?m (Speed contact ceme @Gear Protector /ﬁ
ntthinly, and glue the collar (MCS~4)
g mtogether,) M3 Nylon Nut
EINSTALLMIO}: OF REAR SHOCK STAY M3 Nyt MxI10 TP Bind Screw

M3x18 Cap Screw /\
Small bag (MCS—9) B ,é*"

® Hex Key (2.5)
M3x10 TP Binds -4 (MCS~-1) & Rear Shock

Screw Stay (MCS—-5)
([

M3x18 ~Cap Screwsz

3 Nut

F||||l|'ﬂ!IIEIJIIH1|I‘.IILE'1IIIIH1I|JJ'|iIlH=.IIIll'

M3 NULS  seversessscienses 3

@ Rear Upper Plate
O (MCS—5 -

Max10 TP Bind Screw

. - NO. 3140



@ASSEMBLY OF FRONT GEARBOX
STAGE 2

]ngﬁ TP Bind .2  M3xIB TP Round e
Head, Screws M3 Nuts

Screws
Gj A (.W 2 Isﬂﬂxlllﬂbﬂapﬁs%rgwm
M3x10 TP Bind _ , Ma3x18 Cap Screws M3 Nut ma ag (MCS—
Screwsﬂ . ; 2 % 3
M3x18 STAGE 1
M3x6
TP Bind Screw

() TP Bind Screw

@ Hex Keyv (2.5)
(MCS—1)

|

& Front Suspension Plate (MCS-5)

@ Front Gearbox (L)
(MCS—2)

Clean the surface, particularly make if free

INSTALLATION OF GEARBOX frct TS A eee Tabe be apbiad |
STAGE 1 —
M3x10 TP Flat -5 ® Belt Cover (A) e ™ Cutoct i
Head . Cut off the end {MCS_B) I i i e ut out line
Screws Dm along the cutline, RO N ; T
M3x15 TP Flat e ) ™ e
Head
Screw
Remove the backing waper form ‘

(> and put it on the surface

indicated with diagonal
lines,

STAGE 2

g Hffl.llf.-’:"a‘i"ﬂ'ir""
STAGE 3 Remove the backing paper from
and put it on the surface indicate

.‘. ;F'-ijrx'____ - i r <
d

Cut off small pieces with diagonal lines,

out of 115 and put
them,

See sketch
bellow,

L

M3x10 TP Flat
Head Screw

B
M3x15 TE Flat
Head Screw

: ; Sl the end of
1 _ ™ Main Chassis -:',’1’7 ?hfeccr:.'m?f b5 th
M3x10 Clean the surface, particularly make |(Blister B) /h o *bet‘%'é:ﬁ
it free from oily stain, where tape //J HURSINE E=8h
“ sticking the cover

TP Flat Head

o T I':' ' - L IJ h
Screw 15 10 be applied. in place,

NO.3140



STALLATION OF REAR SUSPENSION
STAGE 1

BIN

ARM

as shown,then the center part in ward.

§2Sponge Tape (MCS-2)

Remove the
backing paper.

M Rear suspension Pivot

!

(MCS—5) STAGE 2
E Ring (EZ2.5)
B Mcs21)

M3x10 TP Flat -.-2
Head ..
Screws Dm &)
M3x10 TP Bind .2
Screws —

3

(fooe
@ L Rings(E2.5)..... 4 II ’,,//"::-”/’/
@ Itg!‘Ef:ar Sus. Shaft -
Rear Sus. Shafts (B) (MCS—17) -

i@ (B) +2 | Length 1 58mm

LBe carelul about
(=t hie” orientation of

he paris,

M3x10
TP Flat

Head Screw

Stick the sponge parts to the side of the pivot,:

Be careful about
orientation of

the parts,
~ c"ﬂﬂn

A F) S,
Qf"': } NN T
= t'\:"h _‘:._’—' p—
\i‘f ‘ﬁ:::"* ﬂ S

e Rear Sus,

S Bpte)

~ M3x10
= @EEERE?E TP Bind Screw
@ Rear Sus, Arm (MCS—1)

(MC5—8)

@I}JSTALLATIDN OF CHASSIS (UPPER)

-------

M3x6 Flat Head

Screws m

M3xbé TP Flat Head i

Screws E """" e

M3Ix10 TP Flat

Screws Dq,,.”

M3x10 TP Bind

Screw M,, |

@ Servo Saver Shaft
(MCS—4)

il @ Belt Cover

Stopper (MCS—6)

@ Upper Deck
Mount

(MCS—-6)

=

S
[ wiimy -
M3xb M3x6
Flat Head Lty TP Flat Head
Screw

SCTeW

Maxb

Flat Head
Screw
—{CIITH
M3x10 TP Flat Head Screw

/\L\

3x10
TP Fiat Head

3x10 TP Bind Screw

Screw locking
compound prevents
dusts from entering
through the belt
cover and the
chassis,

/
=X

[[ﬂINSTALLATION OF BATTERY HOLDER

# Stopper Post
(MCS—6

The size of the screw and
the parts to be installed
will differs depend on
the kind of battery that
will be used,

* Separate Type

M3x10 TP Flat

Head [

Screws
® Stick Type

[

M3x6 TP Flat Head 4

Screws Dm]

1

(Thick one)

Eg #2Stopper Washer (MCS—6)

* SEPARETE TYPE

E, F

g Head
acrew

® STICK TYPE

o et 3x6
' TP Flat Head
Screw

NO. 3140



STAGE 3 LEFT
Description ——,
R+«2

@ Knuckle Arm
()
(MC5—-8)

STAGE 2 Description R

m ASSEMBLY OF KNUCKLE ARM
Universal

STAGE 1 RIGHT Swing Shaft
(MCS—9)

1

25 ¢ x10
MZE NS et ~ /Bearing (Blister B) w’\ @
Leacrplon ¥ M2.6Pillow Ball” E
@ ] @ (Black)
| *" {MCS_?} :L
5 ¢ x10 Bearings—4 ' 4 :
l iy - :
.:j' oF .
Put the bearings L f’
into the hub carrier, (= ]
M2.6Pillow Balls and push the shaft m‘i“““}-‘f‘#ﬁf 3
8 Black) w2 @ fully into place, o : § Front Hub (L) (MCS-6
Knuckle Arm (L) -eiwx N ® Front Hub : This left side knuckle arﬁn
OW (MCS5-8) @ King Pin = (R) 5223?2%2? aaﬁsemgiercilg;'lrt glse
(MCS—4) (MCS—6) counter. part,
iE INSTALLATION OF FRONT SUSPENSION ARM
@®Front Sus. Snafts | STAGE 1 ricur @ @ Front Stabilizer End (MCS—6) [ Plastic
Parts

MaPillow Balis

(A) (Silver) e D -
[ 0 N

8 (Silver) T ' o)——@ Front Sus, Arm

Cﬁm == 'ﬁ% (MCS—8)

o =
@{g;hs_uﬁsar%]:fft (Ef e (©) = 5 Q®—® E Ring (E3) (Black) (MC5—-1)
I “tﬂ__
@ E Ring (E25) -6
(Silver) @
STAGE 2

Front Stabili E Ring (E2.5)
BEnds .2 @ (MCS—1)

E Ring (E3)
® (Black v 2

6

@—@ E Ring (E25
(MCS-1)

o : : " ® Front
e G FllloprBalt (Sl Sus. Shaft
® Front Sus. Shaft (A) EE?CS—?}

(Silver) (MCS-T)

[EINSTALLATION OF FRONT UPPER ROD

M2.6 Nut

0.8 ¢ Black Ball
should come inside,

M2.6x12 Bind Screw

MZ2,6x12 Bind

Screws s
'IIIIIIF.'.I||':'IIIIF||':1IIJH1iII.U|III W3y 19
a.‘l.}:
M3x12 Flat Hea Flat Head Screw
Screws i

'Bx15 TP Flat Head

IScrews " -
| | i

iME.E Nty v 4

M3x15
TP Flat Head Screw

NO. 3140 o



INSTALLATION OF REAR HUB

55 ¢ X10 Bearings...4

@ Rear Shafts (A)
(Black) s

M3 Pillow Balls
® (Wilver) e 2

@E Ring (E2.5):-2

6

STAGE 1

4% 5 ¢ x10 Bearing ® Rear Wheel Shaft
(MCS—4)

(Blister)

® Rear Hub (L) ® Rear Sus, Shaft (A)
(MCS5—86) (Black}

Fix the M3 pillow ball
Put the bearin into the most outer
into the hub hole,
carrier, and

push the shaft ;
fully into place. %é?lvi;’;ﬂw Ball

ODescription L (MCS5-17)

Ensure 1mm
clearance,

(MCS—-7)

INSTALLATION OF REAR UPPER ROD

M2.6x12 Bind Screws

(e

M3x10 Bind Screws

—

M2.6 Nuts......ccoreanine 4

M2.6x12 Bind Screw
M2.6 Nut

27

RIGHT

“l“'-ii""
F

LEFT

8 ¢ Silver
Ball should
come nutside?

® Swing Shaft (MCS-9)
Q Fix this swing shaft first,

=

2.6 ¢ Washers .4
{Black) @
B Ball Nutg «eeveerene 3

©

M2.6 Pillow Balls
® (Rlack) i

O

@EEH Ends (S) .. ..

€=

2

®M2x10 Shaft ...
s

L

HHASSEMBLY OF SERVO SAVER . STAGE 3 M2.6x6 Bind Screw
Ball End (%) Cul off the shaded area to P : IS — 6
® (MCS—7) mutch illustration, @ Ball Nut (MCS—4) | TSR WA RN
1 9 : £s
RN - M2x10 < E \ 1
R SR AR 3 Shaft : @ Servo Spring (MCS5-8)
& (McS-1)

M2.6x6 Bind Screw.. , gt Servo Saver (B) (MCS—-6)

Ball Nut
@ (MCS—4) _
o [}

Open the split
with a smally
screwdriver
and fit it,

#@Ball End (S)
(MCS-T)

g 2 — LI ol !
l (Actual Size) o
re—About  IBea -
ST.F&GE 2 Culaway the unnecessary with & —
a palr of clicks, 26 ¢ Washer (Black)

P 2,6 ¢
: Washer
i (Black)

§1 Servo Jgaver (D) _Servc}] Saver (C)

(MCS—6)

MW(MCS-6) M2.6 Pillow Ba.}

" (Black} (MCS-7)




[¥J INSTALLATION OF SERVO SAVER

M2.6x6 TP Flat 1
Head
Screw [m

M3x10 TP Bind 4

&’*wﬂ}mm

M3 Washers ......ccruuu. >
g Servo Stay e

O

Servo Saver
fCollars e P

©

® E Rings (E4)--2

@5 ¢ Shimr .............. E

Install the servo
gsaver under the belt
as shown in the
] drawing above,

M3x20 TP Bind Screw
Temporarily tighten
and permanently
tighten in 32,

Servo Saver
' Collar (MCS—6)

5 ¢ Shim
@ (ﬁcs— 1)

Servo Stay
®S acer

(MCS-6)

Fit two screws temporarily.

Permanently tighten in 32 CF

8 Servo Stay

MCS -F]
“3 WasherM
P

@ Antenna
Post
(MCS-6)

2.6x6 TP Flat
Head Screw

M3x10 TP-
ind Screw

iEINSTALLATION OF TIE ROD

The side with the step for
right & left tc be on this side,

[EDISASSEMHLY OF SHOCK

Shock are assembled temporarily, and must
be disassembled to add parts and oil,

STAGE 1
D Spring Holder

Pressure Shock (S)
For Front
(Shorter one)

Pressure Shock (L)
For Rear
(Longer ane)

® Front Shock Spring
) Rear =

Shock

compress the |
- spring and remove$
"~ the spring holder. %

g) ' Spring Stopper

' Shock Cap

) Front Shock Shaft
@ Rear Shock Shaft \

{?}Frnnt Shock Case
@ Rear Shock Case

@ E Ring (E2.5)]

(Do not remove
the ring.)

NQ. 3140

L.



Pj) ASSEMBLY OF SHOCK ~ STAGE 1 rit into STAGE 2 STAGE 3
{For Front & Rear) {Fro Front & Rear)

Assemble two each of D€ =2
this for the front groove,
and the rear,

— : 18 Shock End
@ - #® E Ring (E2.5) i g
-t g - {EELEETGEEE}EMH (Black) tape around shaft
= ﬂ'ShﬂCk C{J‘l].ﬂl_ to Prﬂ"‘r’ent p]lEI’:

» ’,ffmm marking it,

(White)

@ — B / i ® O Ring (P3+Red)—__

@ E Ring (E2.5) e

5 D Front Shock Shaft Rear Shock A\\

shaded LR (Shﬂrtﬂr DHE) _ G}Case {Lﬂ_nger C Be sure to i
area :'T'-":'f:: + / ’ one EEEE} install a rod of-

: For Front A correct length
they 9pcs, — ) I b~ Front Shock Case = in the front
will not = Q3

(Shorter one) @ and rear

be used, shocks.

m FULLING THE SHOCK OIL STAGE ZEEEP the piston in the lowest STAGE 3 Confirm that it will

Pull down ' osition and tight 2 gradualy, work smoothly by
STAGE 1 bottom andth:':}lr;ﬁtﬂ?P Evigwtl‘:f then excessive oil will run moving the pi};tg; up

Then move the piston up and O¥EL and down,

down gently to get rid of air

bubbles,

% Shock Oil (MCS-2)

{Assembly of Shock
Head)

®—@ Pressure Top
amall Bag

(MCS-9)

In the end,
tighten it firmly
s0o that the oil

Y
| [ will not leak
out,

Pull the cylinder to

slightly above the
brim,

®Shock Cap

Fit it into the
'—gr{m\?e firmly,

It should move without
any binding.

il
-

""ﬁ‘) S
{Front) ( B lﬁi

#1Shock Collar (MCS— 6

Tighten this screw temporarily since
the upper part of the shock will be
unfastened for a short time in the
step 27 "!nstallation of Motor”

62 M3 Plastic Nut (MCS—6)

@

32 M3 Plastic Nutg
£
©)
g
8 Shock Collarssss 4

i




INSTALLATION OF UPPER DECK

Screw

M3x6
Screw

M3x6

pt

M4x12 Bind Screws 2

MiX6 TP Flai Head 1

D

TP Bind ..

(foo

Bind Screws--2

Mdx12
Bind Screw

—
i

L

)
™

@ Upper Deck
(MCS-8)

M3x6 TP Bind Screw

M3x6 Bind Screw

Enlarge the hole
0.5mm rearward,

[Adjustment of Thoothed Belt Tention]
The toothed belt should be engaged with a little

harder tension, But if you find it too tight, enlarge
the installing holes on the upper deck with a file
and bolt down the frames with M4x12 binding screws
as you are pushing the front gearbox from the front
to the rear,

M3x6 TP Flat

Head Screy
@02
(=3
o
2
@ Upper Deck

mINSTALLATION OF BELT COVER (B) - (C)

STAGE 1

area

cutout line,

Belt
Cut of the shaded @ (Mcscfgfr B

along with the

M2.6x4 Bind

Screws . W
M2.6x6 TP Bind ..4 ﬂ]mm
Screws

2.6 ¢ Washers

(Black) = @
After installing the belt cover,

apply
alon
(both

g the obliquely lined edges

screw locking compound

sides) as done in step 9,

[Installation of Belt Cover]
hlt.lpper Deck
-+
O a
e L 5
) & 1
Insert 86 =/
under the .
upper deck
from the sid
and side
it foward,

M2.6x6 TP Bind Screw

2.6 ¢ Washer (Black)
M2,6x4 Bind Screw

Cutout Line

M2.6x4 Bind Screw

2r
)
'3

%
I!’H...-'

# Belt Cover (C) (MCS—86)

ter installing
apply screw
ocking
compound,

[Rear View]

- Rubber
over
‘ ﬁlu: MCS-
o 2)
Spred the lips
of the cover

and fit it over
the matching

w;:art.

Screw locking compound
prevents dusts from
entering through the
belt cover and the
chassis,



CHECKING THE BELT COVER /
[ /] —\Q}(

CAUTION
If the cover is
not sealed as
described, the

gear may be
broken by
built—up dust,

Dust enter through a gap no

matter how small 1t is, along the
seam of the belt cover, The dust
may cause such troubles as damaging °
The belt or the gear teeth or a

faiture in power fransmission. Check
again to see if the seam and a thread
are filled with locking agent completely,

m INSTALLATION OF MOTOR CORD

Motor

(Not included) STAGE 2
* SPAZ40WS Solder the red lead
® e Mans H240S to the _ terminal, &
® Le Mans Speed 240T the white to &
o [Le Mans 360GOLD ’ Rout the lead

'S wire through
i.r?“ this hole,

STAGE 1

®‘Motor Cord (Red, !
White) (MCS-—8)

@ Electoronics @ White
Condenser

(MCS—8)

Set the set
screw to the

INSTALLATION OF MOTOR SRR

Once remove the upper
part of the shock.

STAGE 2

& Hex Key (1.5mm)

After installing 114 fix
(MCS-1)

i the shock as 1t was
@%E&ﬂur%’laie i before,

:::-133{4 Rﬂuna Head.. 2 50 p i ( j
Screws inion Gear (20T

(]11]% (Blister A) Adjustment of Backlash]
M3x10 Bind Sr:rewsz

‘Imnuﬁw;-mmm / ;
M3x3 Set Screws.... About 13mm___ '. O

D y
'TE""-___‘_ T o a

@i I.mgen the two screws

marked with ®J and

move the gear 20 to
{r:"”’ﬂ forward rearward for M3x4 Round @ Gear Cover

the adjusiment. Head Screw

- I Td 4



Hﬂ INSTALLATION OF WING STAY ® Wing Stay (B)  ®Wing Stay (A) (R)

& Wing Stay Joint
B Wing Stay (B) M2,6x12

Il"
57 v ) ) oy TP Bind
?‘]“ i]ng Stay {Ajf- ‘ : Screw
* Parts to be used here for ’ 'i
: v o

assembling are all included

in (MCS5-6) Ti

MZ2b6x12 TP Bind -4

| Screws 2 6x12 G:;Eﬂ [,
! Y TP Bind Screw
i’?ﬂBxBﬂ Bind Screws.»

l

B T AT
-

M3x30 Bind Screw

S —

(For Front & Rear)

f Rear Tire Check to see if all
(Packed in edges and rims have
box) fitted completely
instant glue ajong
m the fitting seams.

m ASSEMBLY OF TIRE AND WHEEL

{Front)

Front Whee!
WIMCES-3)

{Rear)

® Front Tire (Packed in box)

Rear YWheel
& (MCS—3)

Fix the tire in
such a way
that the moded
description will
face toward
the outside,

Em INSTALLATION OF TIRE

Be careful about
orientation, the bigger
hole should be inside,

gt Rear Body Hook
(R) (MCS5-6)

Align the
hexgonal points,

(MCS—8 )
) i ¢ Shim &5
(MCS—5)

@'Dri‘.fe Washer
(Blister A)

@ > @ Shim M3x10 TP Flat Head Screw

(MCS—-1)

|M3x10 TP Flat ...4 (® Drive Washer (Blister A) 4 ™~
Head Align the hexgonal points
ScrewsD‘Em ." l’h % ¢ d S

| " 'r 4 [
| r : (% AN 4 Nvylon Nut
jhfei hyﬂn PAULS s 4 > g,g__ Cd ;
: . "::L-"*'ng b A
| . 2 @ "r Fiah % e i 1) L“\
i' 5 - | P % Front
Bt shins. s " ‘_,r:a ( () L - Body Hook,__g .
If there i i s |
t?ah:::cr:E 1 r\ / ( b
| slacheness put R : i
|a shim lﬁﬁ?u ﬂx = .




INSTALLATION OF R,C UNIT AND LINKAGE

31 {35

mHOW TO CHECK RADIO SYSTEM

Neutral

© Extend the
antenna,

.é‘ Receiver _.-"

A

@ Set the trim @ Join the -

lever in nutral two parts
position. of the
onnector,

hﬁ“ﬁ\ Switch

p"

@ Connect the
motor leads,

Fully charged )
NiCd battery

¥ (perate the radio control units in order of the
neumerical figures,

A two channel radio is composed of things like a

transmitter, receiver, servos, and battery,

* Tranamitter --- [t g in effect a control box, Signal waves are
transmitted through an antenna according to the
stick movements.

* Receiver -----. Receives the signals from the transmitter and send
them to the servos,

HIEIVO  .ouneee They really move the contrel mechanism of a
model car in accordance with the signals from
the receiver.

* Antenna -.....

An antenna on the transmitter sends signals, and
one on the receiver accepts them. Thev should
be fully extended,

They will adjust the neutral position of servos,

*Trim Lever ™" 11U regulate the steering and advancing controis

finely,
% Battery __... x i .
Mg[gf:-l You can tell the amount of electricity in a
baitery and how the signals are emitted.
* Servo ) i
Horns ~°°°°° They are iniermediate devices on the servos (o

aclivate the controls, There are several types
in shape, They should be
upon the usage.

gelected depending

When_switch on_the radio.. ) .
Get Lhe awiitches in order from transmitler to receiver,

When switch off the radio...
In order from receiver to transmitter,

STEERING SERVO

Enlarge this hole so that
the Control rod can be
fitted easily in the next
step.

EE INSTALLATION OF

STAGE 1

STAGE 2
STAGE 3

. .
7

TR

+
O

|

[
! You can

-y

make it shorter Y i

. / ,/’ 1-1""" : S
\,ﬁ. 5
e

oteering Rod

You can make
it longer,

Use the screw provided
with your radio units.

&

Servo Horn

The lines should be alignedin the
neutral position,

Neutral

0

It will hit te the body
; 50 bend it like picture
: below,

either of them
are not strait.

-
B




m INSTALLATION OF ELECTRICAL CONTROLLER

Mount controller as shown,
Be sure that the case does
not interfere with the servo
horn,

|
® SMALL TYPE 7
f@ [Installed View]

(4~

C!._:t tape to suit
width of case.

Case should touch
pillar

Clean oil, fingerprints, etc,,
from case,

® SERVO TYPE
8% Servo Stay (MCS—86)

Be careful about
the, orientation,

M3x10 TP RBind
SCrews
T e
3 ¢ Washers .cooveinnen 2
@ 3 ¢ Washer Mustration shows t}rpic[ connectors,
M3x10 TP Bind Screw Use a controller suited to your
@Servo Stay collarsp radio set,
@ Use spacers (MCS—6) if bottom of
case interferes with belt,

® OBLONG TYPE eClean oil, fingerprints, etc, from case,
®*Double sided tape have to be cut off according
to the shape of switch and receiver,

Avald cording side when

E 0 . 4 i r L:
_After Installment of Receiver] you apply the.tape.

Connect the motor connector, Bundle the cord together With strap kb:‘/

Bundle wires with strap and
cut off the excess strap.

3% Strap (S) (MCS-2)




Eﬂ INSTALLATION OF SWTICH AND RECEIVER .
{In case of FEleciric speed Controller
STAGE 1 (w_“switch)) 3 s

@9 Switch Holder—1 P

MC5-6 fa
I TP a2 e =, \
Crews
oy >
=

Switch Plate

Use the screw provided ., é\k%‘::y
{_-‘_-___-— = err -

with your switch,

STAGE 2 g

STAGE 3 Receiver V2 6x6 Bind Screw

[Cutting Double
Sided Tape]

Double Sided Tape
® (MCS—2)
—1 Omm —

Plug in the
connector,

STAGE 4

arStrap (S) (MCS-2)

After fixing 119
in position FPull
4omm ©Oout the antenna -
wire, M

Fasten

firmly and
cut off the

| excessive part
at. this point,

Clean the under
—side of the
receiver and the
shaded portion
and affix 35,

® Antenna PipeT
(MCS—-8)

(Actual Size)
2. pes.

Pass the antenna
through the pipe,

EE INSTALLATION OF BATTERY REMOVE THE NiCd BATTERY PACK WIIEN CAR
IS NOT IN OPERATION OR BEING STORED.

m“””““”“”” I'he chassis of this model is made of carbon fiber BRI AT
. " ¥

and electricity will flow through. Please be careful m .

for wire short circuit and batierv coennection. « Selct a high performance NiCd battery pack ,

]

» high is powerful er-mu%ch to drive a model
* buggy car vigorously. Kyosho offers the 7.2V
* Sprint Battery SCR which (s prepared for thes

: (Servo Type) (Stick Type) g CUBLY.SAT Apecisily. No.2310 :
" ® 72V -1200SCR Saddle Pack ;®72V Sprint Battery SCR | :
: No,2331 ® 6.2V —1700SCE Saddle Pack : @72V ngcing Eattef}; . | -
: E : 12VSPRINTS R ] :
.Kvosho offers 7.2V—1200SCR an : b4 TR ATFLEES L wyn 1m0 | :
:7.2V - 1700SCE Saddle Pack as : —= i
»eXperienced driver., {Incl, Hard : J ‘

& % 8 F P8 kR E SRR PR AR AR RF

, battery case) iCd Strap (MCS—8)

AR RN N RN N N EE

@ Battery Stopper

(MCS—6)
BN\ Loyl

M- __:; 1 é 5 -ﬁ::
ﬁ = = ' - -'(r: ‘L\‘./l o
3 fastening it, cut e

After

g — b : B off strap at a point
@ Hook Pin (MCS—1) : 30mm from the clasp,

e B T OA™



CUTTING & MOUNTING OF BODY K[j~EK[]
EE CUTTING OUT BODY, UNDER COWL AND WING

Cut off shaded area. The opening is for

. . . @ Body (Packed in installing the body,
Finich the cut line with sander, box)

Antenna Hole {5
The opening is for .
instailing the body, /

L |
These special Lexan Scissors makes
" . " W ]
SArimming bodies a breeze and the,
wander comes in handle for finishe

—ing the rough edges,

L

E Round Cutter .

. No.1829 .

Rear Body Hook » '

Hole (5 ¢) . :

(Left « Right) . :

'! : ¥
- s Sander . :

& B B BB BB BB AR ®RETR Ok E R R RRE

Front Body Hook Hole Cutout Line
(5 ¢) (Left » Right)

Cutting of Rear) B
LN
._—-"r‘_-'_r\\

he opening is for
installing the screw. (3 ¢)

S GIE T q (}

i - T N — '

-
Rear Body Hook Hole (5 ¢}/
(Left » Right)

| P g

T o o e Sl

@ Wnder Cowl (Packed in box)

The opening is for

installing the wing.
Front Body Hook Hole

(5 ¢) (Left » Right)

ﬂ\ﬂ -

® wing (Packed

) \q______..-"" "‘ '. \‘_—_____-__‘_ in hﬂ:h:)
% || g
Ny || \
|--——~—*_._-___ A .
- : D Cutout Line Cutout Line

PAINTING

Before painting, wash the
body to remove any oil or
dirt and rinse thoroghiy.

 F F BB BB FFERERE RS R
L)

KYOSHO

«Micron Line Tape
« N0, 1841,..1.00mm
:Nc.lﬂdE,,,L.ﬁmm

. N0, 1843...2.5mm

. Color

: White Eed,Yellow,
« Oreen,Blue &

: Black )

LI B B B B BN B BN DN R RN B B B B RN D R BN OB R R R RN

& @ @ @ & @ & F F @ o8 & ¥ & @ b @i
MP{}HE& Color—""~

No.2230 f
« WEhite,Red,Yellow,
«Green Blue,Sky Blue, === 4
*Orange,Black, Violet, Eﬂ#
‘F.Pink.Yellow Green ) BoLYC)
*& F.Orange,

|

@ You can obtain a color
scherne by masking a
portion with tape then
removing the tape and
painting.

- R E s R W W W

@ Paint the inside of the
Ihm?yim produce a smooth
looking outer finish,

(9 Use vour darker colors
first, then the lighter
colors, This will prevent
the darker colors from
bleeding through the
lightier colors,

Make the windows with the
'micron tape and paint the body
In any color you like.

- W R F B F R dE A Rk

8 F & & & B FF R BE S B @ B8 & @ S EEFANDR

NO. 3140 - =

I T |



m APPLY OF DECAL

[Hints for Applving Decals]
Cut off the decals along the cutout line with scissors.

Dcr‘n_:::t apply i; abruptly, Convince vourself of the
position by trying the decals with the backing paper on,

Be careful not to have air bubbles left,

Try to smooth out the decal's surface

from the center te the peripher}r./\
(Particularly be cautions with a

large decal,)

Cut off body
hook hole, !

Bend hook pins
like the picture,

Fix 70 with
the flat

surface down
ward,

® Hook Pin
(MCS—1)

®Rody Pin (MCS-1)

3 Double
Sided
Tape
(MCS=2)

{Forwar)

{Backward)

M Wing |
Washerg .- 2 O”\ )
I ¥ Hook Ping'6

"

Use the screw which
) . were disassembled in
® Body Ping -2 step 8.

- - NO 3140



GUIDE FOR SET UP (1)
: Adjustment of Shock Qil and Spring]

Basic Setting 1]

Triangle E:Fl’ﬂnt With lighter shock oil ) —m Quicker steering

S Square With less spring tension response
: With heavier shock oil = Slower steering
;ant With more spring tensinn) response
O : o :
: With lighter shock oll ) - Nore traction
- : Rear With less spring tension
Place the model car on a flat surface, and keep the car with With heavier shock oil ) — [.2$S traction
the maximum body clearance, and adjust length of the front i Rear With more spring tension

and rear upper rods so that the wheels stand at a right angle
to the ground,

1\*", Negative

b : “Camber 1 _
:  [Adjustment of Hardness of Shock Action]
:  *Take this chart just as general indication,
) = H
[ =] + o] E ¥ 4
Q i |No,1951
. | Qil Set Yellow |Green |Yellow | Red Green | Red
%
@By adjust!ng the upper rod shorter, you will have a trait of | |Ppiston
negative camber, With negative camber adjustment on the ;
front wheels, you will have sharper steering tendency, while .
on the rear wheel, the gripping power becomes bigger, : .
Hardness q:arder Sﬂfp

[Adjustment of Car Clearance] Adjust it with the binding scres,

"Il Positive :
Camber (1) Adjustment of front clearance

Installing position for lower clearance,
(This is the position as shown
in the instruction,)

; For higher clearanceﬂ,
Use the lower hole,

By lengthening the upper rod, positive camber adjustment is
gained. With positive camber on the front wheels, you will -
ave a trait of under steering, while on the rear wheels you
will have the car with over steering traits,

*Excessi:.{e positive camber adjustment may make the swing
shaft dislocated,

(Basi¢ Setting 2]

3 nstalling position for
- lower clearance (This is
the position as shown in
the instruction.)

Adjust the right and left shocks in such a way that both
sides of the front wheels will touch down the ground simu-—

) W [nstall
ltanecusly when raising the front portion of the model and p?:ﬁstiatijc:lggfnr
]n;rluer]m;{ |1:d dmﬁ;n_ ger]lqthr. In the case the right and left side : higher
wneels land not in the same instant, the steerage of each .
wheel won't be same, 2 E clearanr.::.

A

. ; Al T :
Adjust it longer Make it Adiust ft Iﬁiakﬂ it i % You can adjust the car clearance as shown above depending
shorter, Shorter longer : upon the conditions of a running course, Generally speaking, low
: clearance for turf or anywhere that gives you a good traction,
| | The length of the : a high clearance for a poor traction,

shock is shorten [Concerning Gear Protector]

/
'"@ = 1 s i Gear protector’s funclion to protect the gear from jump landing
LR AR EET  Impact and {rom shock caused by crash, If gear slips, go back to
page 9 and tighten the M3 nvlon nut about 1,74 turn,

Turn the shock end in

or out for the adjusiment, Shock End

Leave the clearance 5~10mn
of omm to 10mm
here,

Pinion Gear | 15 | 16 17 18 19 20 | 21 22 23 | 24 | 25

Gear Ratio 13,04 [12.22111.50(10.87(10.29| 9.79 } 9.31| 8.B9| B.50| B.15| 7.82
Le Mans Speed 240T SPAZ40W

Proper Le Mans HZ2405
Motor
Le Mans 2405T

Lr::n:}gen this screw for the adjustment,
(Adjust the right and Jeft sides to the
same degree,)

Le Mans 360GOLD

B Mo 4



L__ GUIDE FOR SET UP

(2)

[Correlation between installing Pasition of
and Camber Angle]

The installing points A.,B, and C on the front shock stay for
the upper rod correspond to A'\B° and C which are the
maximum camber angle

when the front sus— )
pension arms swing down:
to the lowest position.

the Front Upper Rod

J The wvarious lengths
of the upper rod,

| A 58Bmm | -
B:6]1 mm s
C : 55 mm '

Adjust the length of the
upper rod depending upon
the installing point,

Triangle
squre

B
Tewer Hhe!

The point C is a
normal position,

[Cnrrglation between installing position of the Rear Upper Rod
and Camber Angle]

The installing points A and B on the upper rod plate will
and B’

result in the positions of; they rear camber angle A’
when the rear suspension’ arms sink the most.
Rear Upper. Plate ;™

S )"

3

) A : b85mm :
",' fLJ" B : 54 5mm :
'u :
\ :
! Adjust the length of
é} the upper rod depend— :

@I‘l .

ing upon the installingp i

e

U] 90

The point A is a
normal position,

[Modification of Tire)

By changing the shape of the knobs on the tire, YOou can

:mprove the running performance of the ecar,

*|f vour car displays the quick
steering response, Cut off the

knobs by 12 to 1.3 then

vou can make it with milder re

SpONSe,
Type of Amount of
Course Surface Lowering Knob
| Turl Cut 1.2
'Concrete Cut 2,73
Sandy No Cutting :
Hard Dirt Track | Cut 1.73
Soft Dirt Tract No Cutting :
L£ rou -:har‘:ge vour tire to fil to the condition of track surface, vou can
galn even wider settingrange, :
=3—M :
L HMHMSSS H:eee- M-S
R e o = e e
H MH M S SS

| W5034 Narrow Tire

w5031 Low Profile Tire
(Hard)

wesn7g Narrow Tire

078 Low Profile Tire
—M)

W
(M

W5033 Narrow Tire ™
OT-66 Low Prifile Tire
(Pin Type)

LU_I'EP.I‘UI':[E ilre

1R

. .

WE07S Marrow Tire

Low Profile Tire |
VAEATT
| (585 M)

: [Adjustment of Differential Gear]

This model's differential is gear tvpe, and adjustable by the oil
amount and hardness of the oil,

To make hard,.,Use 1956 silicon {(Super hard]
more {han usual,

Oil a litlle bit

To make softer..Mix 109% to 20% of the silicon oil
differential oil,

(II} with

[ "~ Low Speed Corner

Front Diff,(Hard)
Rear Diff (Hard)

Front Rear (Soft)

High Speed Corner

Neutral Steer

Under Steer
Over Steer

Under Steer

QOver Steer

Neutral Steer

* Take this chart just as genenal indication.

[Maintenance of Differential Gears]
Check and clear the differential frequently,

[Checking Inside of Gearbox]

The following illustration shows the necessary parts to take off
and the sleps for checking the gearbox.

Stage 1
Remove the screws and
E—rings marked by x_

Stage 2

Take off the screw and E-ring
shown in the drawing below,
Dismount the motor too.

(&

Remove the rear
gearbox (L) by
g turning it left as
el K- :
pulling it rearward,

H,.r-C ![xftdjustment U_f Wing Stay] o

B'When assembling the wing stay (H)

A‘to the wing stay (A), fastening the

g part to the position A will place the

Stay wing stay (B) to A'.B to B, and C to
C ; that is, the installation angle

C becomes bigger in order, A-® B-a=C,

Use these holes
when you like to

—Wing Stay set the wing low,

(A)

o .
Emplov these points
for setting the wing

v high,




Key # Part Name Q'ty Key # Part Name Qty Key # Part Name Q'ty Key # Part Name Qty

"@Frnnt Shﬂ'ﬂk Shaft nuE @Upper Deck Post 2 @IE‘SFEE;I.;SUE- Shaft (A} E @HEK KE}F .......... 1
® @ Rear Shock Shaft 2 @ Rear Wheel Shaft s 2 @I{Iear S}us. Shaft (A) 2 @ Hex Key (2) e 1
Black
® ®Front Shock Case  ++2 % Ball Nut 3 ® M3 Pillow Ball (Silver) =4 @Hex Key (23 o ‘1
® @ Rear Shock Case 2 & Rear Plate (R) cererrnns & M2.6 Pillow Ball (Black)-.- 4 @ Servo Stay Collar «eee 2
® 5 Front Shock Spring 2 &% Front Shock Stay —.eeee @5‘3,#, Ball (silver) =r=--==== 4
® (8 Rear Shock Spring 2 &) Rear Shock Stay S | ® Ball End (L) rreveeveses 12
® (7 Spring Holder —  eeen 4 &) Rear Upper Plate savieey @ Ball End (S) swavesisi g
@ ®Shock Cap ... 4 & Rear Sus. Plate ARLELTLR M Front Sus, Shaft (B) -2
® @ Spring Stopper 4 & Front Sus, Plate  -revereer ] @ Rear Sus, Shaft (B) .2
® {9 Shock End L €0 Gear Protector Plate (A)+1 @8 Main Chassis SR
@@Flrﬂnt lef. CH‘;E 1 @h‘!ﬂtgr Plale .”..”.”.1 @Upper DEEk ll-'l-l-'lif'llli'll
®(2 Rear Diff, Case 1 g2 Pully Flange (Yellow)...... | @ Belt Cover (A)  soe1  gBing Screw M2.6x4 o d
@'@' Spr[]l:ket .-u-uq.2 @ 5 ¢ CD"ET (L} {YEIIUW}"‘"'1 @EE]t Cﬂver (E} ""“'*h*'] ME.E}:E ""1
@ Diff, Ring (Yellow) =eee 2 €0 5 @ Collar (8) (Yellow).3 1 {ib Gear Cover TRETTILTIEN M2.6x12 o 4
O Bevel Gear (A)  covee 4 € Pully (Yellow) e 1 ®One Touch Tape --------4 M3x6 "2
@@lEEvEI GE‘E_I_ '[:E} ------- 4 @Wing Sta}f {ﬂ} {R} “*"*1 @Mﬂ-tl}f Cﬂ[‘d (REd,E‘!‘rhitEj’ 15Et Pﬁ-‘iS}IlD "'4
©0DBevel Shaft e D &> Wing Stay (A) (L) +eee @ Front Sus. Arm  ceeeeeeee 2 M3x30 2
(8 Drive Washer 4 & Wing Stay (B) seasennes 2 @@ Rear Sus. Arm e 2 M3x35 e ]
¥ Joint raees 4 83 Wing Stay Joint e 2 @ Antenna Pipe anerepnnes | M3x45 e
@ Pinion Gear (20T)  reeense §9 Wing Washer eerena P 2 @ Knuckle Arm (R) sereerennns 1 Mdx12 e
@) Main Gear Pinion  veeees 1 @D Battery Holder sereninen 2 @ Knuckle Arm (L) weevvs ' pound Head Screw M3xd -2
@ Main Gear e 1 @D Servo Spacer ssevrenes 2 @ Saver Spring seweereses ) Flat Head Screw M3x6 4
@3 Center Gear revvane | @ Front Stabilizer TELTIETE 2 @ Electric Condenser sseessireee M3x12 D
@ Thoothed Belt = eeeee 1 @) Servo Stay Spacer =—rr 2 @ Rear Plate (L) reeveesssee TP Bind Screw M2.6x6 B
&8 ¢ x14 Bearing prennend @ Switch Holder eveaiin ] @5 ¢ x8 Plain Bearing 2 M26x12 4
@lﬁ ¢| x10 Bﬁﬂring ------- 10 @REEI’ SUE. Pivot serssaaan @Nif_’:d Strap ........... 2 M3x6 e
@4 ¢ xB Bearing =~ eeeens 2 @ Upper Deck Mount «eeee | M3 ¢ x32 Adjust Rod 4 M3x10 .19
@ Front Gearbox (R) 1 Belt C St TR e
@ over olopper ! @3 4 x50 Adjust Rod e TP Round Head Screw M3x184
@Front Gearbox (L) L @ Battery Stopper e 2 ® Universal Swing Shaft*2 TP Flat Head Screw M2.6x6+ |
@ Rear Gearbox (R) reeaean ] 80 Stopper Post TTTTRTPTY. | ™ Swing Shaft teserrnnn 2 M3x6 .5
§)Rear Gearbox (L) 1 &0 Stopper Washer (Thiner)- 4 @ Shock Piston sarsssarans 4 M3x 1021
@'SP{}HEE Tape ~  seevens 2 @Stgpper Washer {ThICkEF}4 @Shﬂﬂk Collar (White)....... 4 Iﬂﬂ}:]ﬁ,,,a
Rubber Cover rese ] 83 Front Body Hook  ceeveenes s ;
Lk | 1 ¢ Front Body Hook 2 @ Shock Collar (Black):»s+--- 4  Nut M2.6 (3 kinds) 10
34 Steering Rod pererns ] @) Rear Body Hook (R):eseee- 1 ™ Pressure Top ~ seeerereees 4 M3 sl
3 Double Sided Tape =rree«] 89 Rear Body Hook (L)ersres 1 @O Ring (P3 «Red) vvrmnn 8 Nylon Nut M3 .
§8Shock 0Oil (Green) e 1 #0 Belt Cover (C) “resnnres 1 ®C Ring S & M4 4
:Sifap (Sj R SEF\-’D FART R i
i N 3 & Saver (A) 1 (® Front Tire e 2 Washer M2.3 (Black) 8
$BSilicon Grease woeee 1 @) Servo Saver (B) .. vran | @ Rear Tire resaiesiaes D M3 o d
§9Screw Cement (Locktite)- 2 83 Servo Saver (C)  sreereees 1 m Wing T 1 Md D
@Fl‘ﬂﬂt “rhﬂet Fedenan 2 @ SEI“UD Saver {D) ......... 'i @Bﬂd}r -||||-||i-ii-il1 1'\‘{5 ...4
@REEF T'Ir:il"hEEi ....... 2 @SEF‘VU Saver CDHaI‘ uunuuz @Under CGW] ----- ¢--.¢|T SEt Screw ME:‘:B '”1
@Ser;m Saver Shaft ... - §2 M3 Plastic Nut veerer M6 4 ® Decal e 1 Mdx4 W
@Main Gear Shaft —— 8 Servo Stay = eeeeeeen 4 @ E Ring (E2.5) cravenss §E 20
@ Gear Protector Plate (B)..1 Shock Collar ing (E NOTE:
L 4 ®E Ring (E3) (Black)- 3% 2 The parts showing work @ are
@ Gear Protector Collar-+s1 8% Antenna Post S F R 1 ® E Ring (E4)  sereeees # 4 temporary pre-—assembled.
4 2 (Jear CShaft  ceseses
@ Center Gear Shaft ] &% Shock SITTILEE 1 @™ M2x10 Shaft e ® 1 The parts showing work @ are
@ Gear Protector Washer: ++ 2 @ Front Hub (R) S BEE & Bhim s 8 E}Eciﬁ in the E:i[s,ter--pa{:'u
, (bBubble—pack;
@ King Pin = .. .| Front Hub (] r, ‘ -
f & Front Hub (L) 1 @ Wave Washer et 3 The parts showing work 3% are
@58 ¢ Ball (Black)  oene. 4 @ Rear Hub (R)  ooveee. 1 @ Hook Pin ... w10 including spares besides indicaled
_ , uantity.
826 x11 Pin  eeeen 2 @ Rear Hub (L)  seoreenn ! ® Body Pin rrrrrrrnery P : ,
NO. 3140



L5001 -’EH T ﬁ
. I
47 |

OPTIMA MID

USTOM SPECIAL
EXPLODED VIEW

(2 EF-38

Il_l
i
I' Ty

",

i oTw-g | | B

L ? g __-;-_-::'.;l;'-

g4ilIn-1 4
I, @ffﬁj

'm 5301-33 Tt

: ™ =TT GE
| A s50Tw-2 s |
I : ;

1 >

_ .,
/ ik _@GL\ i R % .
X H ] 7 Zin \
| = % 5
OT-35 1 Me— ™

. A

-

P _—
T mkenn—E S

2

V5520

W1 w00

FROT-98 [T et
___-—:-':1‘: == R

=

—

=

Ji01-39 —
8 0T-36-
49011 20—

- — L
- ——— N
Ada — 4 1 ______:—_ _'_--' "___-___ -
~{{N07-131 % e
= e B T — T - -
e T - ___—-'- .
1 ——— —_—" §, 5
! -
RS ,
b .,
- .

dl
;/ |

r=]

=g

|

.

HE

]

|

\ {0720

\\ L 48 W5005
A TG 00T-97 ) 8

1 : —EI,L _ﬂiﬁ-ca.?p— :

r_j‘:ﬂi s ?—:#BDT-d *~—13T%

\\' "
£y lr"-\_ : -,
WhO0b—,

]

T

A

-

"
T

IW-5081

- " @_ “:'Elrl:II -JJE|

E_— TG T[T TTTTTTTETNA i)
-El'"" 1 TTIET IO G T T T T T | TR LT | [ LU0 i) E:Itl-_l -allIl

IMUL T (R Ll O J E] 0T-1 E_F__..--"" - .
=5 GE1901 —
:_E;[[I Silicone Grease D 380728 RS
= 180719
R 400712 -
@ —_E:l]; SCREW CEMENT E| 391878 .]3?"'-."-'-5!;]:1:1:

r_'-__':l

—



@_Q:;ICIT-‘I 03
JB0T-5

ITOTW-6
170798

18:07-79

— 1 M— _
1,':::_ —W-5002 rﬁ O0T-39

U
L
il LL']QE:IW-E{][]E’IDT-S?:I

MyEP-22

.,
w |
N
%—;@EP-EE

|
pe,
i P

! 2
307-38 (4707131

J80T19

OTW-4 W-500

dima17
{3§0T-66

— The Super Hobby —

THE FIHEST RO CONTRAQL BODFLS

KYOSHO CORPORATION




PURCHASABLE PARTS FOR YOUR KIT

You can purchase replacement and optional parts for your
kit, All of the part identified by key number are usually not
availa*g]a Eingutar]y. but we offer these parts as convenient
parts "packs which can be purchased separately, To figure
out which parts pack you need, find the key number for

Then consult out parts pack guide below, When referring
to the parts you need, always use the Parts Pack Number,
For example, if you need a King Pin (Key #48) asx
vour dealer for Kyosho Parts Pack OT—4 (King Pin).

No, Parts Name Key No, & Qty,,
1903 |4 ¢ x8 Eearingr g R2
19118 ¢ x14 Bearing X2
EF=37|Strap (S) ot X 6
EF—3} NiCd Strap ® X6
EF—22|Hook PFin @ X5
I | X2
UM—14| Serve Saver Set B Wx4 OXE
S D=78} Antenna Pipe @ X5
KC—20| E Ring (E4) @ X 4
CB—-72| E Ring (E3) B X4
MM A =17 | Wheel (Low Profile,Yellow) @ x 4
§G—25|Sprocket Set padx1 rapxaz
U M—43 [ Servo SaverStrong Ring |@ X2
1915|5 ¢ x8 Plain Bearing® X10

Optional Parts

OT—47|Front Hub Set

Low Caster Type

OT—67| Wheel (Low Profjle Tire)

3 Pieces Type x 2

O T ~90|Wheel (Low Profile Tire)

One Picce Type x 4

FD—2 | Wheel (Aero dish Yellow)

EF-1031Racing Wire

4 ¢ Silicon Cord

LM~15|Motor Cooling Set

Le Mans Motor,Cooling FPlate

LM—18| Maintenance Kit

” Low' Proflile’ Tire
RK—15 (Large block pattern)

Rear Tire x2

1863 |Sponser Sticker

Decal Sponser Mark

1872 Sponge Tire (A)

Set—hard Surface Type

1883 |Frontier Hobby 0Qil

30ce,

| 951 | Shock Oil Set (S,MH)

Soft,Widium Hard

1953 |Silicon Cil (S)

Viscosity 1005C 2005C x 1
(Same as 19515)

1954 |Silicon Qil (M)

Viscosity 3005C.4005C x 1
(Same as 1951M)

1955 |Silicon Qil (H)

Viscosily 5005C.6005C x 1
(Same as 15951H)

18902 |5 ¢ x8 Bearing

W=0107 | Ball Diff.(Front)

W—0108 | Ball Diff. (Rear)

W—5003 | Adjustable Shock (S) Easy adjusting

W—5004 | Adjustable Shock (L') :

that part with the manual,

No. Parts Name Key No. & Qty.

O0T—4 |King Pin x4

O0T—5 1 Joint X2

OT—6 | Swing Shaft ® X 2

OT—16| Knuckle Arm & O

CT-—18| Rear Shaft =2

OT—19| Drive Washer x4

0 T—28| Diff, Gear Set DX2 G OX4

O0T-31|M3 Pillow BRBall ® x10

0T-32(58 ¢ Ball ® %10

OT—33| Ball Nut (M2,6) |@X10

O0T—35| Upper Rod Set fil X4 BX2 ®X8

O0T-3|M26 Pillow Rall @ X10

OT—38|Silicon Grease X2

OT~-33| E Ring (E2.5) ® x10

OT-—45| Rear Hub B ®x)

OT—55|Front Hub Set 8 88 X 1

0O T —8§ Low Profile Tire (Pin Type @it % 2

O T—88| Sus, Arm Set (Strong) @ b X 2

O0T-73|Motor Cleaner Set |fDX)

0 T-79|Motor Cord @ X2

O T—84| Gearbox @O OX1

OT-—B5|Spur Gear @ BX!

OT—86| Counter Gear dhx1

OT=87]1 Gear Shaft Set T&X1 @X2

OT—88 Protector Set BOHBX1 @xX2 BX6

O0T-83| Bymper ® X1

OT-—95|Plate Set LD R g

0T—-97|Sus, Shaft Set BRB@X2

OT—-9%| Batterv Holder Set | DBOBX1 Q@B RV X2

OT-%|Wing Stay Set BOX) BBX2 x4

OT-100| Collar Set Eax1 @xz

OT-101|58¢ Ball (Black 2.6 ¢) | @ %10

OT-133| Tape Set REX2 §x1

0 T-197 | Wing ® X 1

OT-110| Rear Plate (L) @ X1

O T =120 | Servo Saver Shaft @ shx2

oT-1a E:;rﬁ“:di:;;h:'ﬂ[uw} Bx2

OT-128! Main Chaesie (FG) ™ > 1

0 T-125|Body Set (C.Special) NEIEE

OT-126{ Decal ( : y®&x1

OT-20 Sevgwr SEt o * )

OT-129|Linkage Set Q®X1

CT-13115 ¢ Shim Set & X20

O TW-2|Special Shock Stay | ® @ x1

QTW-6 | Upper Plate @ X1

O TW-7 | Belt (254x1.) ax1

OTW-8Belt Cover Set DO X!

OTW-8 | Plastic Parts Set |BOB®HX1 @R X2 DO X4

w-5001 | Pressure Shock (S) COTOOOBDITHB X1
B® x4

W=3002 | Pressure Shock (L) HOOOTEB0eBAG X
D®Dx4

W—5005 |Special Rod Set BX2 @OX4 Exs ®x12

W—5033 B®x2

W—5061 | Universal Swing Shaft Px2

1840 | Double Sided Tape | 89X

1878 |Screw Cement X2

P12 89 @™ 1., "™ s R

W—5021 | Low Profile Wheel Silver Plate 2 pcs,
W=5072 | Narrow Whee] i =
w5023 | Low Profile Wheel ~° 1,."!'ellnw 2 pcs,
W—5024 | Narrow Wheel s G
W—5031 |Low Profile Tire (Hard) |For Hard Truck 2pcs,
W=5032  Low Profile Tire {(Soft) For Soft Truck 2pes.
W=5034 | Narrow Tire (Hard) For Hard Truck 2pcs,
W=3073 | Narrow Tire SS—M) Low Height Pin Spike 2pcs,
W—5026 |Narrow Tire MH—=M Multi Spike 2pcs.
W—5077 | Low Profile Tire 85-M |1 o Height Pin Spike 2pcs.
W~—5078 | Low Profile Tire MH~M | Multi —Spike 2pcs,
wWw-5085| Hard Pinion Gear | Hard Aluminum
{ (15T —25T)
W —5035

1956 |Silicon Oil (Super Hard)

Adiuttable Oil for Diff,

0 TW-1

Stabilizer Set

Stabilize the roll over,

0 Tw-5§

Main Chassis {Carbon)

Tough chassis

i mam a s o e

i ' V. et




The Super Hobby

KYOSHO

®

T MDD COMTRCH MODELS

This products is not to be sold in the United States, If you have purchased this product in the United St
please contact Tom Miller at Kyosho U.S.A. phone number (217) 39138—353[].' g e

PRINTED IN JAPAN

AAA BT




CUSTOM SPECIAL
EXPLODED VIEW

@ ! .\...W.H...".. _....... .. " .___| .”.._”._”.”__u._.____...m

Gﬁ i 50 /

o ; .
~QT-B8 47

Fwi-s090 @ .,\\ 4
LA

i |||.|.| .....|.. Il_p.."..u.....
gdiLn 14 i gzl m P e e
=20 mm\/flm e : = :
| : 10T 120 | &
s wl,ﬁ.ﬂ-mm a__.._,
_— I_ 1 ] i h

.u._.“_w_._ 15— A g

; <) WROT-87

SALOTW-T i S -

: |,.wm ﬂ_,.. ....rﬁlﬁ.‘ le; M5
Tm 25 ©

13 ora00

—= _w.l.m__ 811 _|

Jo b ommed &2 e A6 OTN-3 .,,.

.TlDlL/ .“... A _
[IKC 20 | [ --l.l..f“m\.__ = 550798 grT 73
fe NI AN o %@ﬂ

i m

T35 4 g

[
1 a3 H D20 —5

m— N9&n-79— ....q,.”_”....w
e *

L= & i e

..r_.. r.|.

" o " o
/HU RYI0T-33
.@ s

— W3 0T-35

P L

0T E— T ]

—=HoT-131
G KC-20

—wE002 ioT-30

o~

nk AGW5105{0T-101)

G _m_u £_| < —

——E-{ W5003

g
JeT -8 m1@wn.__ -

EHOT1E | |
I o

W-500

i

N OT-131
<TIRRN Ly

i,

____ﬂ 9g0T-23

B

.n.”v .r_,.

I V/ﬁﬂs

T 0 w5005
e Fro ) B

(0% W-5008(0T-32)

ﬁ y |1.:..|l||1

ERoTWe < e s

— ., s
= .:,...;... |
ﬁ.ﬂ.u L .*H.lllllll
~ |
s i -
HbER-2

&
~ WV
,r,.f.;__ |F&WIFE.
mv;fmv ——[4hiEP-22 |G =

(0T- a1
2 ¢ @ Vi, ]
BT ..I.“_”__m_.w...”..._

.n..IH.H_ .... % .
S PRt i @ /o P
...r}....;. .m... -, =T Mw .I_I

: - - W05 —s, : -
PNTEER e N B B

e 1 (e -. 1% Pt
Wt g fww N /

,.uMhn
.........,.... i ; k 3
_.H.w - | . = _ i
\W i ﬁﬁf mﬁrw_|ﬁ.ﬂ i
= — T 36 e 5
o AL ﬁ.”MI.W

By ; S
. 1

AioT-122

W-500E—

_._..n.m_“. r._j._._..__“\...‘.l..lu

[E ; —r—y 48:07-4 By xﬁlwm..x.
= : ¢ SLEF-ST 61901 Y

7 1 £ ] i _.1....._. 6 |......

—7 e —-

Silicone brease | saore @ar-131—"
I||-- 180T-19—

e
=
e~
o
-
=
!
l.j
-
&
=
e
—
i
e
i

1 T =R = | = ey .
Ty .,_:___ T R AIMA7
- > IBOT-B6 —

LS
' .
- h : i
S ]

400T-121-

|| v | e =i
& |.er SCREW CEMENT L 191576 13T W-5033 :
|. o 10 —

@u KYOSHO CORPDODRATION




